
1

2 1

910

8 10

5

6

5

6

3 7

4

 L
 Torque setting for M10 : 30Nm

Torque setting for M8 :  20Nm

Ø48-115 POLE MOUNTING INSTALLATION WITH BRACKET

Item n° Part n° Description Quantity
1 M6579 MOUNTING BRACKET CLAMP (7688) 4
2 O8284 LONG SCISSOR MOUNTING BRACKET 2
3 M6580 TILT SPACING BAR 2
4 5473130/68 M8 x 30mm Hex Hd Screw Galv 4
5 6773500/68 M8 Plain Washer Galv 6
6 6273400/68 M8 Full Nut Galv 12
7 4473163/68 M8 x 130mm Hex Hd Bolt Galv 2
8 5473214/68 M10 x 200mm Hex Hd Screw Galv 4
9 6273600/68 M10 Full Nut Galv 8
10 6773600/68 M10 Plain Washer Galv 8

This document is the property of Amphenol Antenna Solutions. It cannot be duplicated or communicated without writtenauthorizationfrom Amphenol Antenna Solutions

Réf:O8464-104-00Chemin du Roy, ZI la Boitardière, 37400 Amboise - France

Document verified on
2019-07-17 09:08:11
Confidential


